

亞東紀念醫院

Follicular Lymphoma

化學治療處方集

2013-07 制定

最近修改日期：2014-05

Follicular Lymphoma 化學治療處方參考集

2013-07 制定 2014-05 最後修定

【R-CHOP】

First-line therapy

Rituximab 375mg/m² iv drip 2hrs on D1

Cyclophosphamide 750mg/m² iv drip 1hr on D1

Doxorubicin 50mg/m² iv drip 30 mins on D1

Oncovin 2mg iv push on D1

Prednisolone 60mg/m²/d oral x 5days on D1-D5 Repeated every 21 days

References :

JCO 2004; 22:4711-4716

【R-COP】

First-line therapy

Rituximab 375mg/m² iv drip 2hrs on D1

Cyclophosphamide 750mg/m² iv drip 1hr on D1

Oncovin 2mg iv push on D1

Prednisolone 60mg/m²/d oral x 5days on D1-D5 Repeated every 21 days

References :

JCO 2008; 26:4579-4586

【R- Fludarabine】

First-line therapy

Rituximab 375mg/m² iv drip 2hrs on D1

Fludarabine (25mg/m²) in N/S 100 ml IV drip 30 mins on D1

References :

Lancet 2013;381:1203-1210

Follicular Lymphoma 化學治療處方參考集

2013-07 制定 2014-05 最後修定

【R】 for Elderly or Infirm (if none of the above are tolerable)

First-line therapy

Rituximab (375 mg/m²) in N/S 500ml IVF 2 hrs QD on Day 0

References :

JCO 2001;20:4261-4267

亞東紀念醫院 版權所有